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1. TENIKOI OPOI / GENERAL CONDITIONS

To moToToINTIKO QUTO gival TO ATOTEAESUT TNG BOKIUAS TNS NXOMOVWTIKAG 1KAVOTNTAG £VOS BOWIKOU
oroixeiou. lMeplypd@erl avalutikG Ta amoteAéopara Tng SOKIMAG TTou €yive OTO OUYKEKpIJEVO DoKipio
OopIkoU OTOIXEIOU Kal TIPOaBIOPIZEl TNV NXOHOVWTIKY TOU IKAVATATA HE EVal MovaTipo péyeBog.

H Bokipn NG NXoMovwTIKAG IkaveTnTag £yive aTo EpyaoThpio ApPXITEKTOVIKAG TexvoAoyiag Tou TuRuarog
ApxITekTOVWY alugwyva e TIg dladikaoieg Tng Y.A. KA/679/22.8.96, ®.E.K. 826, TEUXOG B', dpbpo 1,
TapAypapog 2 Kal META aTTO OXETIKEG EYKPITEIG TWV apuodiwy opydvwy Tou Apiorotegiou MavemaTnuiou
©eooalovikng.

To amotéAeopa TNG BoOKIPAG APOPA ATTOKAEIOTIKA TO BOKIWIO TTou xpnopotroinenke. MNa va amodidel éva
Qokipio TG idiEg TINEG PE QUTEG TrOU BiSovTal OTO GUANO aTTOTEAETUATWY, Ba TTPETTEl VA £ival opoIo 1600
amd dTToyn KATAOKEURG 600 Kal ammd Gmoyn £QapuoyAc HE TO SOKIMIO TTOU Xpnoigotromenke. Kdabe
SiagpopoTroinon, E0TW KAl HIKPA, PTTOPET va 0dnyroel o€ DIagopeTIKA arrotreAéouara.

H Sokiun payparotroinénke oe £pyacTNPIOKEG CUVBAKES, LIOTE VO TTPOKUWEI 1 TTPAYMATIKY] NYXOHOVWTIKA
IkavotnTa TOU QOKIYioU. Z€ TEPITITWON £QAPHOYNG TOU KATW OO GANEG GUVBRKEC WC TIPOG TIG TTAEUPIKES
peTadoaelg, o Agiktng Hyopeiwang ou divel To maToTTOINTIKG BokIprg PTTopEl va peiwbei, 1diaitepa av Ta
TTAEUPIKA XWPITHOTA £XOUV 0N A HIKPOTEPN NYXOUOVWTIKK IKavoTNTA.

To Epyaaorripio diatnpei 1o dikaiwpa va XpnoidoTIolE 10 aTTOTEAECHATA TWV OOKIUWY OF ETMOTNHOVIKEG
ONOCIEUOEIS, ETMOTNHOVIKEG QVOKOIVWWOEIG, EPEUVNTIKEC £PYOOieg, KaBWG kan KGBe €idoug avdaioyeg
EPYOOieg KaBapd ETMIOTNHOVIKOU 1) EPELVNTIKOU XOPAKTAPQ, XWPIG VO avagépsl To ovopa Tou AvabETn A
TOV TUTTO TOU TTPOIGVTOG,

This test report is the result of a laboratory test of the sound insulation properties of a building element.
The results obtained from measurements on the specific building element are presented in detail, and a
single figure rating for its sound insulation properties is calculated.

This sound insulation test was performed by the Architectural Technology Laboratory of the School of
Architecture, in accordance with the procedures of the Y.A. KA/679/22.8.96, F.E.K. 826, part B, article 1,
paragraph 2 and after the appropriate approvals by the administrative authorities of the Aristotle
University of Thessaloniki.

The test result reflects exclusively on the properties of the specific test specimen. The tests have taken
place under laboratory conditions, so as to obtain the actual sound insulation properties of the test
specimen. Under different mounting conditions involving flanking sound transmission, the Sound
Reduction Index might be reduced, especially if the flanking partitions have equal or inferior sound
insulation properties.

The Laboratory maintains the right to use the test results in scientific publications, scientific papers,
research reports, and any other kind of studies of purely research or scientific nature, without revealing
the name of the Client or the type of the product.

2. AIAAIKAZIEZ / PROCEDURES
2.1 Eg@appolopeva MpoéTtutra / Applied Standards

DIN EN ISO 140-3:2005, Acoustics — Measurement of sound insulation in buildings and of building
elements - Part 3. Laboratory measurements of airborne sound insulation of building elements

DIN EN ISO 717-1:2013 Acoustics - Rating of sound insulation in buildings and of building
elements - Part 1: Airborne sound insulation

EA - 2/17: 2009
EA Guidance on the horizontal requirements conformity assessment bodies for notification
purposes

EpyacTripio ApxitekTovikig TexvoAoyiag - TUAHA APXITEKTOVWY MXavIKWY - MoAutexvikn ZxoAn A.M.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.2

Kavoviopog (EE) api®. 305/2011 tou Eupwraikou KoivoBouhiou kai Tou SupBouhiou yia T
BEOTTION EVOPUOVIOHEVWY OPWY EUTTOPING TTPOIOVTWY TOU TOMEX TWV DOMIKWYV KATATKEUWY

DIN EN 14351-1:2010

Windows and doors — Product standard, performance characteristics —

Part 1: Windows and external pedestrian doorsets without resistance to fire and/or smoke
leakage characteristics;

German version EN 14351-1:2006+A1:2010

DIN EN 1279-5:2010
Glass in building — Insulating glass units — Part 5: Evaluation of conformity;
German version EN 1279-5:2005+A2:2010

DIN EN 13241-1:2004

Industrial, commercial and garage doors and gates — Product standard —
Part 1: Products without fire resistance or smoke control characteristics;
German version EN 13241-1:2003

Aadikaoia Aokiung/ Test Procedure

To Bokipio epappooTke oToUG BaAduoug dokiuwy amd Tov AvaBérn. H dokiun uhotToINBnke
oupewva pe Tig dladikacieg Tou kaBopidovral oto TpoTuTTo DIN EN ISO 140-3:2005, Acoustics —
Measurement of sound insulation in buildings and of building elements - Part 3:Laboratory
measurements of airborne sound insulation of building elements.

la Tov Tpoodiopiopo Tou Aeiktn Hyopeiwaong R xpnoiuotromenke n oxeon:
R = L¢- Ly+10log (S/A) ge dB o1T0U:

L1 n p€on oTaBUN NXNTIKAG TTiENS oT0 BAAQNO eKTTOUTTAS Ot dB

Lo: n péon o1aBun nxnTikng Triacng aTo Bahapo Afywng os dB

S: n emeaveia Tou dokiuiou g m

A: n nxoamopponaon Tou Bakduou Afyng TTOU TTPOKUTTTEI ATTG T OXEON:

A=0.163 (V/ T) oe m* émrou:

V: 0 6ykog Tou BaAduou Ajyn¢ o m®
T: 0 Xpodvog avrixnong Tou BaAduou Afyng os s

Xpovog aviixnong: MNa tov mpoadiopiopud Tou xpdvou aviixnong TTPAYUATOTTOINONKAY HETPRATEIS
ot 6 BIOQOPETIKEG BETEIG IKPOPWVOU.

©06puBog BaBoug: Aev amaitriBnke di6pBwan yia 1o Bépupo BaBoug

Ta amoteAéopara TG BOKIUAG OTIG {WVeEG uXVOTATWY amd 100 péxpel 3150 Hz (ot TRITOOKTABEG)
XpnolgotroinénKkav yia Tov Tpocdiopioud Tou ZTabuiopévou Agiktn Hyoptiwong Tou Ookipiou
oupQuva pe 1o TTpoTutro DIN EN I1ISO 717-1:2013.

The test specimen was mounted in the test room by the Client. The test took place under
laboratory conditions, according to DIN EN ISO 140-3:2005, Acoustics — Measurement of sound
insulation in buildings and of building elements - Part 3: Laboratory measurements of airborne
sound insulation of building elements.

In order to calculate the Sound Reduction Index R, the following equation was used:
R = L,- L,+10log (S/A) in dB where:

L.: the average sound pressure level in the source room in dB

L,: the average sound pressure level in the receiving room in dB

S : the area of the test specimen in m?

A :the equivalent sound absorption area in the receiving room given by the equation:

Epyaortiipio ApxitekTovikAg Texvohoyiag - Tufipa Apximektovwy Mnxavikiv - MoAuTexvikn ZXohn AI.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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A=0.163 (V/T)inm? where:
V: the volume of the receiving room in m*

T: the reverberation time of the receiving room in s
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Reverberation time: The reverberation time was measured in 6 microphone positions.

Background noise: No background noise correction was required.

The test results in the frequency bands from 100 to 3150 Hz (in third octaves) were used to
calculate the Weighted Sound Reduction Index of the test specimen according to DIN EN 1SO 717-

1:2013.

2.3 XpnoipotroloUpevog eEomAioudg / Equipment used

Yuokevn / Apparatus Tumrog / Type | KaraokeuaoTrig / Manufacturer | Kwdikég / Code
Noise level analyser Nor 840-2 Norsonic EQ-C013
Microphone preamplifiers Nor 1201 Norsonic X001, X002
Microphones Nor 1225 Norsonic X-C005, X-C006
Rotating Microphone boom 3923 Bruel & Kjaer EQO17
Dodecahedron loudspeaker Lab-1217 Roister EQO019

Amplifier POA-4400A Denon Z1

Epyaomipio Apxitextovikrig Texvohoyiag - Turfiua Apxitektévwy Mnxavikwy - MoAutexvikd £xoAq A.M.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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2.4  OdAapol Aokipywy / Test Rooms

O1 BdAapor BoKIPWY Eival KATAOKEUAOUEVO!
CUUQWVE WE TIG ATTITACEIS TOU TTPOTUTTOU
DIN EN ISO 140-1:2005* / The test rooms
meet the requirements of the DIN EN 1SO
140-1:2005* standard.

ST i
| [
| |
| |
| |
|

LY
I [l

* EN ISO 140-1:2005 Acoustics—Measurement IS=13.08 m2

of sound insulation in buildings and of building : H=3.85 m
elements — Part 1: Requirements for laboratory IV1="r$0.37m3

test faciliies with  suppressed fianking * =S NIy
transmission. o
'_.,..

‘ . Q 69x3.08 m2 .
ABeBaidTnTa / Uncertainty = RS A
1.Zuvduaopévn / Combined

o
Rw 0 15=16.12m?2
c 0,40 ' H=3.45 m
; = .
cr 0,45 No=08.63 M
2.Aieupupévn / Expanded
g I
Ruw 0 :
c 0,80 |
Cir 0,90 :
|

s Ve=50.49me ||
AlaoTdoelg avoiypaTtog dokipiou/ — | |
Test opening dimensions: 3,69x2,82 mm

Oykog @ahdpuou exTopTTrg/ " :
Source Room Volume: 56 m®

Oykog ©aiduou Aqyng/
Receiving Room Volume: 51 m?®

‘Hxog Gokiurig/Test noise: Pol 86pupog
/Pink noise

®irtpa/Filters: TpiTookTaBikd / third octave

Epyaotipio Apxitektovikig Texvohoyiag - THRPa Apximektovioy Mnxavik@y - MoAuTexvikn ZxoAn A.N.O
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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3.2

AOKIMIO / TEST SPECIMEN

MNeprypaen / Description

Mpoiov/Product: ZU0TNpa BICXWPIOTIKWY ETWTEPIKOU Xwpou / Internal dividing
partitions system

KaraokeuaoTrig/Manufacturer: Aldeco A.B.E.E./ Aldeco S.A.

AvaBéTng/Client: Aldeco AB.E.E. / Aldeco S A.

Mig0Buvon/Address: Aptng 2 & Beooahovikng, Moaxdrto, 18346 ABrva, T: (0030) 210
4816400, F: (0030) 210 4816700, E: info@aldeco.gr / Artis 2,
Moschato, 183 46 Athens, T: (0030) 210 4816400, F: (0030) 210
4816700, E: info@aldeco.gr

EykaraoTaon/ Installation: Aldeco AB.E.E. / Aldeco S.A.

Ovopaoia mpoiovrog/Product name: NOWALL 40B

Hpepopnvia Trapaywyrig/Production date:  01/06/2017
Aiaordoeig dokipiou/ Sample dimensions: 3,69 x 2,82 mm

Karaokeur / Construction

ZUOTNHA SIAXWPICTIKWVY ECWTEPIKOU XWpou ToTroBeTnpévo cupgwya We 1o péTuTro DIN EN ISO 140-3:2005,
Acoustics — Measurement of sound insulation in buildings and of building elements - Part 3: Laboratory
measurements of airborne sound insulation of building elements.

AlaXwpIoTIKO ypageiou BaTrédou—opoprig OTTOTEAOUNEVO TEPIMETPIKA atmd profile ahoupiviou kal povoug
uahoTTivakeg aopaheiag o otroiol cuvdéoval peTagl Toug pe polycarbonate profiles. H atrougia evdiduecwy
HETAAAIKWV gTOIXEIWY, dnuIoupysi pia eviaia KPUOTAAAIVN ETTIQAVEIR HEYAAOU URKOUS, Ue TEAIKG OTTOTEAEGUA
Tig dlagaveleg uwnArg kaBapoTnTag.

ZKEAETOZ: To oUompa NOWALL 40B amoteAeitar amo Tpeig Siatopés ahoupiviou: H Baoik diaroun Tou
ouoTAHATOG BIDWVETAI TTEPILETPIKG OTa DOUIKA OTOIXEID TOU KTIPIOU KaI N KATw opiZévTia Siatopr diaétel avd
TAKTA SlaoTApATa peyouAaropous yia TNy Ka8'iyog pUBpion Twv uahomivdkwy. H Sedtepn Siatopr| (TrxdKI)
Pidwverar ot Baoikn Slaropn yia va guykpatioel Toug N8n tomoBetnpévoug uaAorivakee, O o TapaTIave
BIaTOpES KAAUTITOVTQI QUOITAsUpa pe Tnv Tpitn diatopr) oxfparog I (kGAuppa), n omoia avodiwpévn A
nAekTpoaraTikd Bappévn, dnuioupyei TNV TEAIKA opBoywvik, Agiag empdveiag Siaropr| Tou oUGTAUATOC, UE
didoTaon W:100mm x H:50mm.

YAIKANAHPQZEQY: To NOWALL 40B 6éxetal povols Siadoxikoug uahoTrivakeg triplex 5+5 kai diapavn
NXOQToPPOPNTIKI GKOUCTIKA HepBpdavn ToAuBuvidoBoutipaliou PVB yia Tnv dnuioupyia triplex.

ENQZIH KPYZITAAAQN: H kdBetn évwon Twv UCAOTIVAKWY ETTITUYXGVETAl UE diapavh Katakopuga
polycarbonate profiles oxrjuatog H Trou BiaBétouv aiAikovouxa Taivia SITARG ETKOAMACEWS OTa onpeia
ETTAPNG JE TOUG UBAOTTIVOKEG.

MONQZH: Ta profiles ahoupiviou SiaBéTouv €AaoTiKG TrapepBuopara ot onueia eTagQrig Toug PE TOUg
voAoTrivakeg. ZTo onueio OTTou E@AmTETal pe Ta BOMIKG oToIxela Tou KTipiou, TTapeUBAarAeTal nyo-
QIOPPOPNTIKA TaIVia TTdxous 3mm.

Internal dividing partitions system, installed according to DIN EN ISO 140-3:2005, Acoustics — Measurement
of sound insulation in buildings and of building elements - Part 3:Laboratory measurements of airborne sound
insulation of building elements standard.

Office floor-roof partition consisting of an aluminum profile around and single glazed security glass,
connected with polycarbonate profiles. The absence of intermediate metallic elements creates a uniform
extensive crystal surface and, as a result, high-clarity transparencies.

FRAME: The NOWALL 40B system consists of three aluminum cross sections: The system’s basic cross
section is screwed around the structural components of the building and the lower horizontal cross section
regularly disposes of regulators for the adjustment of the height of the glasses. The second cross section
(lath) is screwed on the basic cross section to hold the already fitted glasses. Both the above cross sections
are covered in both sides by the third -shaped cross section (cover), which, either anodised or
electrostatically painted, creates the final rectangular cross section of smooth surface, with W:100mm x
H:50mm.

FILLING MATERIALS: NOWALL 40 B takes only triplex 5+5 single consecutive glasses and transparent
sound-break acoustic PVB membrane to create a triplex.

CRYSTALS JUNCTION: The vertical junction of the glasses is made through transparent vertical H-shaped
polycarbonate profiles disposing of a silicon double-sided adhesive tape at the contact points with the
glasses.

INSULATION: Aluminum profiles dispose of elastic gaskets at the contact points with the glasses. At the point
of contact with the structural components of the building, a sound-absorbent tape of a thickness of 3mm is
fitted.

Epyaotipio ApxiTekTovikig Texvohoyiag - Tunua ApyItekToviy Mnxavikwy - MoAuTtexvikr ZxoAn A.N.©
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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3.3 Armreikévion / Drawing

41
NOWALL 40B
155,10, 15,5
_ 1.Yahomivakag triplex Tdaxoug 10xiA.
Y ¢ TP Triplex glass thickness 10mil.

2. EAaoTIKG TTapEuBucpua
Elastic gasket

50

3. Mpogih ahoupviou, eEWTEPIKS KAAUP A
Aluminum profile, outer cover

; | 4. Mpowik ahoupiviou, ouYKPATNON UAAOTTIVAKWY
Aluminum profile, glass retaining

5. Peyouhatopog kab' 'uyog uahoTrivakwy + - 20%IA.
Adjusting height of glass panes + - 20mil.

6. MpoiA ahoupiviou Kopuag

= Q b Aluminum profile trough
! .f e 7. Hyoamoppo@nTiki Taivia 3 x 30yIA.
g AL Sound - absorbent tape 3 x 30mil.
s

8. MoAUKapPTTOVIKG TTPOQIA, EVoT UGAOTTIVAKLIV
Polycarbonate profile, glazing compound

9. ZINkovoUxa Talvia SITANg eTIKOAARGEWS
Silicone double-stripe tape

10. Aidpavn NXOPOVWTIKA KOUATIKN PEUBpGvN
TroAuBuvihoBoutipaiiou PVB
Transparent acoustic polyvinylobutyral film PVB

Karaxkdpuen tourn / Vertical section

41

Opifovria Toun / Horizontal section

*Ta oxédia eToludoTnKay améd Tov Avagérn / The drawings have been prepared by the Client.

EpyaoTipio ApXITeKTovIKrg TexvoAoyiag - Tufua ApXITEKTéVwY Mnxavikiv - MoAutexvikr ZyoAq A.MN.6
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4. ANNIOTEAEZMATA AOKIMHZ / TEST RESULTS

O1 Tipég Tou Agiktn Hyopeiwong Acpopeptou 'Hyou Tou Sokipiou didovTal oTO ETICUVATITOPEVO DIAYPAUUa
otn oehida 8 og cuvdptnon pe v ouxvoTtnta. / The values of the Airborne Sound Reduction Index of the
test specimen are given in the annexed data sheet in page 8 as a function of frequency.

O mapakdTw ZtaBpiopévog AgikTng Hyopeiwong yia gdopa ouxvotitwy amd 100Hz wg 3150Hz civai
ammotéAeopua agloAbynong olpewva pe to TpotutTo EN ISO 717-1:2013 / The following Weighted Sound
Reduction Index for the frequency range from 100Hz to 3150Hz is the result of evaluation according to
EN ISO 717-1:2013.

AamoTtwBeioa Tipn / Determined value
21aBpiopévog Agiktng Hyxopeiwong / Weighted Sound Reduction Index:
Rw (C;Cy) = 37 (-1;-5) dB

Oeooahlovikn/Thessaloniki, 02.06.2017

AiammoTteupévo EpyacTripio Aokipwy / Accredited Test Laboratory E.SY.D. No 704-2
Kovotroinuévog ®opéag / Notified Body NB 2326

S o / o
KAgiw Ataphn / Klio Axarli

Kaényrtpia /Professor MnxavoAoyog Mnxavikog / Mechanical Engineer
AiguBivTpia Tou EpyaoTnpiou /Director of the Laboratory Yme0Ouvog Ymootpigng AokiywviTest Support Engineer

Epyactipio Apxitektovikrg TexvoAoyiag - Tufua ApXITEKTOVIY Mnxavikwy - MoAuTEXVIKA ZxoAn A.MN.0
Laboratory of Architectural Technology - School of Architecture - Faculty of Technology A.U.T
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AgikTng Hxouegiwong

Sound Reduction Index DIN EN ISO 140-3:2005

ouppwva pe To/according to

Kataokeuaotrig/Manufacturer: Aldeco A.B.E.E. / Aldeco S.A. Ovopaoia TpoiovTog/Product name: Zdatnpa SIoXwPIOTIKWY ETWTEPIKOU

Avabémg/Client: Aldeco A.B.E.E. / Aldeco S.A.

Xxwpou NOWALL 40B / Internal dividing partitions system NOWALL 40B

Eykardataor/ Installation: Aldeco A.B.E.E. / Aldeco S.A. Huepounvia Tapaywyng / Production date : 01/06/2017

@dAapol dokipwv/Test rooms: FW
Huepounvia dokipng/Testing date: 02/06/2017
Awxordoeig okipiou / Sample dimensions : 3,69 x 2,82 mm

Meprypaen Tou dokipiou & Tng didragng TomoBéTnong / Sample & mounting description:

Z0OTNUA BIaXWPIOTIKWY ECWTEPIKOU XWpoU TOTTOBETNHEVO oUp@wva pe To TIpoTuTro DIN EN I1SO 140-3:2005. AlgwpIoTIKG ypageiou damédou—
0poQrig aToTeAOUPEVO TEPIPETPIKG atrd profile aAoupiviou kar povous ualoTrivakeg acpaAsiag ol otroiol ouvdiovtal petaéd Toug ue polycarbonate
profiles. To NOWALL 40B &éxerar povolg Siadoxikols uakomivakes triplex 5+5 Kkai SIG@avn nxoamoppo@nTK GKOUGTIK  HEPPPdvn
ToAuBuvihoBoutipakiou PVB yia Tnv dnpioupyia triplex.

Internal dividing partitions system, installed according to DIN EN ISO 140-3:2005. Office floor-roof divider consisting of an aluminum profile
around and single glazed security glass, connected with polycarbonate profiles. NOWALL 40B takes only triplex 5+5 single consecutive glasses
and transparent sound-break acoustic PVB membrane to create a triplex.

S Bokipiou/S test specimen: 104 m®
Em@aveiakr] pala/Mass per unit: kg/m?
Beppokpacia/Temperature: 231 C°
Zxenkn vypooio/Relative humidity: 36,5 %

V QoAdpou Ekmoutrig/V Source Room: 56 m®
V QaAdpou Afyng/V Receiving Room: 51 m®

f(Hz) | R(dB) | Rma(dB)
50 "
63 .
80 =
100 16,7 37,9
125 22,0 37,2
160 25,1 41,4
200 26,1 39,7
250 30,3 43,4
315 31,5 46,5
400 334 47,1
500 356 50,8
630 36,4 53,8

800 37,2 54,5
1000 377 55,8
1250 38,5 54,1

1600 38,7 53,4
2000 37,3 55,2
2500 36,7 55,9
3150 39,8 55,0
4000 44,0 56,8
5000 48,7 52,7

AiamiotwBeica nipr} / Determined value

ZtaBpiopévog  Agiktng  Hyopeiwang
oUPPWYA HE TA ATMOTEAéCUATA WETPROEWY OF
BaAdpoug DoKIPWY O TPITOOKTARES

Weighted Sound Reduction Index
according to measurement results in test rooms in
third octaves

Rw (C;Cy) = 37 (-1;-5) dB

87 | | | |
ei ——  KapmuAn pérpnang/Test curve
z Mporurm kapmmoAn /Shifted weighting curve
=
=
c
B 60
=]
8 \ -
o ﬁsﬂ"‘f&’ro;\
T ¢ %
= o 2 ¢) A
=] /_ A -
Tk 50 H el s
= it FES
: LA
3 I EE
= A AW
=] ‘e
><<
T
wn e ————]
£ |
a} /“',a‘ /—
l"’
s
30
20
10
50 100 200 400 800 1600 3150
Zuyvomra / Frequency f (Hz)
050—3150 = dB 050_5000 = dB C100-500[) =-.1dB
Cisoatso = dB Cir 505000 = dB Cir 1005000 =-5dB
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Kowvotroinuévog dopéag / Notified Body NB 2326
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